
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

Watershed Characterization Report 
 

Prepared for: 

The City of Richmond 

 

 

October 2015 



  Page | i 

 

Page intentionally blank to facilitate double-sided printing 

 

 



 

 

 

 

 

 

 

 

Watershed Characterization Report 

 

 

 

 

 

  

 

 

 

October 2015 

 
 

 

 

 
 

 



  Page | iii 

Page intentionally blank to facilitate double-sided printing 

 



Watershed Characterization Report  October 2015 

  Page | iv 

TABLE OF CONTENTS 

1 Introduction ................................................................1 

1.1 Background and Purpose ................................................... 1 
[...]
evaluated dry weather capacities for interceptor boundary inflow from neighboring municipalities. 

Two additional CSS models were developed in 2012 for pipe capacity evaluations in the Gillies Creek and 

Manchester Canal subsheds as part of the City’s Stormwater Master Plan. Those models were based on 

InfoSWMM. 

The City is currently combining and updating the existing hydrologic and hydraulic models of the sewer 

collection system as part of the update to their Wastewater Collection System Master Plan. The new model 

covers the whole sanitary area including the combined sewer area and areas outside of the City 

boundaries that discharge into the City’s collection system. All major interceptors and active CSO 

overflow points are represented in the model.  The model is currently being calibrated using metering 

data from multiple locations throughout the City using long-term monitoring data. After completion, the 

model will be used for generating monthly and annual CSO overflow reports as well as for pipe capacity 

analysis and scenario evaluation for the Collection System Master Plan.  



Watershed Characterization Report  October 2015 

  Page | 34 

3.3.4.g Current CSO Control Status  

The City of Richmond is authorized to discharge treated flows from the City’s sanitary and combined 

sewer areas through the WWTP as well as through their system of CSOs. This authorization is given in the 

City’s VPDES permit issued by Virginia DEQ (permit No. VA0063177). The permit lists a number of 

conditions to be met by the City. One of the requirements is a continuous implementation of operation 

and maintenance activities relative to the CSOs and their effects on receiving water quality. These 

required activities are given in the nine minimum controls which are part of the VPDES permit. To date 

the City has successfully implemented the following controls23: 

Proper Operation and Maintenance 

 CSO control structures (e.g. regulators and tide gates) inspected and performed maintenance 

once per month 

 Pumping Stations inspected, screenings removed and performed maintenance daily 

 Regular program of sewer flushing 

Maximize Use of Collection System for Storage 

 CSO regulator controls set to optimize storage in intercepting system 

 Shockoe Retention System (55mg) serves about 8,000 acres of CSS and captures an average of 

about 1,416 mg of combined sewer flow annually (about 43.1 percent) of the total that would 

otherwise overflow. Retained flow normally receives complete treatment within 48 hours. 

 Approximately 25,000 feet of sewer are relined annually to reduce inflow and infiltration 

 WWTP influent pumping normally adjusted during wet weather events to fill intercepting system 

to level of lowest overflow 

 Tide gates adjusted and repairs made to control tidal intrusion 

 Public and private facilities required to install stormwater storage in combined sewer area 

 Floodwall pumping stations include excess flow holding ponds to maximize storage during flood 

periods 

Review and Modify Pretreatment Requirements 

 Pretreatment ordinance and program in effect 

 CSO modeling and analysis does not show any impacts that might be attributed to nondomestic 

sources 

 Several industries retain stormwater during wet weather events and control releases after the 

event to stay within pipe capacities 

 Discharge of water treatment plant residuals to the CSS is stopped during wet weather events 

Maximize Flow to the publically-owned treatment works (POTW) for Treatment 

 Treatment rates at POTW are designed to be increased during wet weather events 

 POTW has high flow treatment plan designed to convey in excess of twice the dry weather flow 

through complete treatment during wet weather events 

                                                             
23 City of Richmond. 2015. Combined Sewer System Annual Report for 2014. 



Watershed Characterization Report  October 2015 

  Page | 35 

 Retention facilities are emptied within 48 hours following a wet weather event 

 Retained flow receives complete treatment to permit limits 

Eliminate Dry Weather Overflows (DWOs) 

 Combined sewer diversion system design has capacity to convey in excess of three times the dry 

weather flow to WWTP 

 Diversion facilities inspected regularly to insure they are in proper working order 

 Pumping stations are monitored to detect any DWOs caused by clogging or equipment 

malfunction 

 Shockoe retention facility continuously manned 

 DPU maintains a 24-hour on-call team responsible to respond to reported DWOs 

 No new combined sewers constructed inside or outside of the existing CSS area. 

Control of Solid and Floatable Materials in CSOs 

 Continuous screening provided at Shockoe retention facility for over two-thirds of the CSS 

 New combined sewer conveyance system (under construction) equipped with continuous self-

cleaning solids and floatables capture facilities 

 Solids and floatables captured are removed at source or conveyed to WWTP for removal 

 Increased screening during leaf season/leaf pickup twice per season 

 Regular litter and annual free citywide litter cleanup programs 

 Regular street cleaning and downtown sidewalks scrubbing programs 

 Regular annual catch basin cleaning program 

Pollution Prevention 

 DPU has a regular public education program with facility tours including advice on proper 

disposal of substances (e.g., household wastes, leaves and use of fertilizer) 

 Adopt a street and Clean City business awards programs 

 Pretreatment program includes awareness programs that encourage industrial waste reduction 

through recycling and improved housekeeping 

 DPU operates and maintains a septage receiving station 

 Ordinances designed to prohibit entrance of any substances that may impair or damage the 

function and performance of collection and treatment systems 

Public Notification 

 CSO control facilities under construction are expected to reduce overflows at public use/access 

areas of James River to an average of from 0 to 1 per year with remaining overflows expected in 

winter months (e.g. high river flows, little public activity). If greater CSO exposure is subsequently 

identified, signs to be posted are evaluated for installation. 

 Numerous public meetings and hearings have been held to provide the public information and 

obtain public input on the CSS, CSOs and control program 



Watershed Characterization Report  October 2015 

  Page | 36 

 Community meetings have been held to inform local groups on proposed control facilities 

 Local press coverage of CSO program developments is continuing 

Monitoring 

 Conduct flow monitoring and wet weather overflow sampling for the Shockoe Creek outfall (006) 

combined sewer area once per permit cycle. Report is provided to VDEQ. 

 A twice weekly and wet weather event instream monitoring/sampling program will be conducted 

on the James River for dissolved oxygen, temperature, pH and fecal coliform once per permit 

cycle. 

 A complete SWMM based (sewer overflow model, SOM) hydraulic model has been created for the 

CSS. A CSO impact model has been developed for the tidal James River (PULSEQUAL). Both 

models will be updated and verified using the monitoring and sampling data once per permit 

cycle. 

Improvements have been made to the majority of the CSO areas. An overview is given in Figure 3.18. 

 

Figure 3.18 Completed CSO area improvements 

3.3.4.h Sewer System Evaluation Surveys 

The City of Richmond completed the Wastewater Collection System Master Plan in 2004, outlining 

multiple recommended improvements to be implemented over a ten-year period. Sewer rehabilitation is a 

major component of the program due to the average age of the sewer infrastructure. Sewer lining extends 

the service life and improves the capacity of the existing system, while isolated pipe replacement projects 

are targeted to address specific hydraulic capacity needs.  

The Master Plan provided a general approach to system improvements, with the intent that detailed 

evaluations would be completed as the program is implemented within each basin. The entire service area 

includes 21 basins that have been further divided into 139 sewersheds. The Master Plan ranked the system 



Watershed Characterization Report  October 2015 

  Page | 37 

condition within each sewershed based on service call history and pipe material. The top 10 priority sheds 

for the sewer system evaluation surveys (SSES) are shown in Table 3-12: 

Table 3-12 SSES priority sewersheds 

Rank Shed-ID SSES Status 

1 SH-01 Completed  

2 SH-27 Completed  

3 SH-04 Completed  

4 WE-07 Completed  

5 PH-01 Completed  

6 MN-02 In process  

7 HM-02 In process 

8 SH-10 Not started 

9 SH-12 Not started 

10 SJ-01 Not started 

The sewershed individual SSES reports include a preliminary infrastructure condition assessment, field 

investigations and a rehabilitation plan summarized in an engineering report. All but one of the top 10 

SSES priority subsheds are located within the “Lower James CSO” watershed area. Figure 3.19 shows the 

location of the SSES subsheds.  



Watershed Characterization Report  October 2015 

  Page | 38 

 

Figure 3.19 SSES study top 10 priority subsheds 

3.3.5 Wastewater Treatment System  

3.3.5.a Description and History  

Richmond’s WWTP is located on the south bank of the lower James River and was constructed in the 

1950’s. The initial WWTP performed only primary treatment including screening, grit removal and 

primary sedimentation. Upgrades to the WWTP included additional soil handling facilities, sludge 

digesters and a grit chamber in the 1960’s. The WWTP was upgraded in 1973 to secondary treatment in 

order to reduce the biological oxygen demand (BOD) and total suspended solids (TSS). The plant capacity 

was increased in the late 1980’s to enable additional treatment of wet weather flows in connection with 

the construction of the Shockoe Retention basin. Effluent filters were added to the WWTP in the early 

1990’s. 

The plant currently serves a population of approximately 215,000 people and receives wastewater from 

roughly 58,000 connections within the City limits of Richmond as well from the neighboring counties of 

Henrico, Goochland, and Chesterfield. Fifty-three industrial contributors discharge to the WWTP, 

including 15 Categorical Industrial Users (CIU). The design capacity of the plant is 45 MGD for dry 

weather flow and up to 75 MGD for wet weather flow through the plant’s main outfall 001 which is located 

at river mile  2-JMS108.83. An additional discharge capacity of up to 65 MGD wet weather flow is 

provided by outfall 041 which receives primary treatment. The operation of the Richmond WWTP is 

permitted by Virginia DEQ via VPDES permit VA0063177. An overview over the general wastewater 



Watershed Characterization Report  October 2015 

  Page | 39 

treatment processes at the Richmond WWTP is listed in Table 3-13 below and additionally shown in 

Figure 3.20. 

Table 3-13 City of Richmond WWTP treatment processes 

Treatment process Treatment Type 

Primary Screening and grit removal Primary 

Secondary screening and grit removal Primary 

Primary settling  with hydro degritting Primary 

UV disinfection and post aeration Primary 

Aeration basins (step aeration) Secondary 

Secondary settling Secondary 

Denitrification filters Advanced 

Filtration Advanced 

Anaerobic sludge digester Solids Handling 

 

The City of Richmond’s current VPDES permit allows discharges through outfall 001 during dry weather 

conditions with up to 45 MGD and 75 MGD during wet weather conditions. The discharge conditions that 

have to be met by the VPDES permit are listed in Table 3-14. 



Watershed Characterization Report  October 2015 

  Page | 40 

 
Figure 3.20 Richmond WWTP flow process 

 

 

 



Watershed Characterization Report  October 2015 

  Page | 41 

Table 3-14 VPDES permit (VA0063177) discharge limits 

Effluent 
Characteristics 

Discharge Limitations 

Monthly Average 7-Day rolling 
average 

Minimum Maximum 

Flow (MGD) NL NA NA NL 

CBOD5 

June – Oct. NL mg/l NL kg/day 8.0 mg/l 1361 

kg/day 

NA NA 

Nov. - May 14.3 mg/l 2434 kg/day 21.4 mg/l 3651 

kg/day 

NA NA 

Suspended 

solids 

June – Oct. NL mg/l NL kg/day 10 mg/l 1703 

kg/day 

NA NA 

Nov. - May 18 mg/l 3066 kg/day 27 mg/l 4599 

kg/day 

NA NA 

Ammonia-N 

June – Oct. 6.4 mg/l 1090 kg/day 9.36 mg/l  

weekly average 

NA NA 

Nov. - May 15.2 mg/l 2588 kg/day 22.8 mg/l  

weekly average 

NA NA 

Total Phosphorus Calendar 

year average 

0.5 mg/l NA NA NA 

Total Nitrogen  

Calendar year average 

8.0 mg/l NA NA NA 

E.coli 
126 N/100 ml 

(geometric mean) 

NA NA NL 

pH  NA NA 6.0 S.U. 9.0 S.U. 

Dissolved oxygen NA NA 5.6 mg/l NA 

 

3.3.5.b WWTP monitoring 

The plant influent and effluent flow are continuously monitored. All water quality parameters listed in the 

table above are frequently monitored and sampled per VPDES permit requirements. The City’s 2013 

VPDES fact sheet compiles the monitoring data from recent DMRs (previous 5 years). The reported 

monitoring data by the WWTP for important parameters are given in Table 3-15 below. 

 



Watershed Characterization Report  October 2015 

  Page | 42 

Table 3-15 DMR result compilation 

Parameter Maximum daily value 

Average daily value 

Value Number of samples 

pH (minimum) 4.2 S.U. NA NA 

pH (maximum) 8.6 S.U. NA NA 

Flow rate 85.0 MGD 54.9 MGD 1827 

Temperature 

(winter) 

15.7 deg. C. 14.5 deg. C. 848 

Temperature 

(summer) 

31.3 deg. C. 24.5 deg. C. 612 

cBOD5 64.7 mg/l 3.2 mg/l 1827 

Fecal Coliform 2420 N/100 ml 10 N/100 ml 1006 

TSS 129.0 mg/l 4 mg/l 1826 

3.3.5.c WWTP Upgrades – Current and Planned 

Virginia DEQ issued a special order of consent to the City of Richmond in 2005 regarding the 

implementation of a plan to control CSOs. A requirement of the Consent Order is making updates to the 

WWTP24: 

 Wet weather flow improvements at WWTP: Solids Removal Improvements Project 

Upgrades to the primary treatment facilities to provide reliable treatment of up to 140 MGD wet 

weather flow; upgrades solids handling facilities to handle an increased solids loading  associated 

with the increased CSO wet weather flow treatment 

 Wet weather flow improvements at WWTP: Wet weather disinfection Facilities Project 

Maximizes the wet weather treatment capacity to 300 MGD at WWTP; controls Gordon Avenue 

(CSO 021) outfall to 4 overflows per year. Upgrades the coarse screens, primary grit removal 

facilities, Main Pumping Station, and fine screens to provide reliable treatment of up to 300 MGD 

wet weather flow; Constructs a new wet weather disinfection facility at WWTP to treat flows up to 

215 MGD (55 MGD primary effluent plus 160 MGD wet weather flow) 

 Wet weather flow improvements at WWTP: Expand Secondary Wet Weather Flow Treatment 

Project 

Install sedimentation enhancing technologies such as inclined  plate settlers in the final 

sedimentation tanks to increase the solids capture efficiency for up to 85 MGD wet weather flow; 

upgrades the return sludge and sludge withdrawals to increase the capacity of this facility. 

                                                             
24 Virginia DEQ State Water Control Board. 2005. Enforcement Action – Special Order by Consent issued to the City 
of Richmond, February, 2005 for Permit No. VA0063177.  



Watershed Characterization Report  October 2015 

  Page | 43 

3.3.6 Stormwater System  

3.3.6.a General System Description 

The City of Richmond operates and maintains an MS4 system which serves approximately 24,500 acres of 

the City,  1,070 acres are within the Lower James / CSO area.. The City’s MS4 system is operated under 

the Virginia Stormwater Regulation 4VAC50-60 (Small MS4 permit).  

3.3.6.b Stormwater Collection System Components  